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(52) 229 989 1100 tel

CERTIFICADO DE PRUEBAS EN FABRICA Nuber / N o
07042226 1/4
& (ed SO Dae/ D Sep 22, 2007
v i Clente TUBOS MONTERREY, S.A.DEC.V. —n usiomer s Urded ¢ Dreden © hente - e N° Customer s HeferenceReferencia del clente Marwfacturer's Works Order N° / Confirmaoédn de Venta
_ 09954101
[Maniaciure Process / Proceso de fabrcacion Praduct Type / Tioo de producio. surface / Superficie
SEAMLESS HOT ROLLED LINE PIPE SEAMLESS VARNISHED
LAMINADO EN CALIENTE SIN COSTURA CONDUCCION - BARNIZADO
Standard of Soccheaton § Nomas o cspeofic ancnes APTSL/ASTM AIDS/ASME SAT06/ASTM AS3 JULIO “teel Crade / Grado de acera, Ernls / Extremos NORMAL BEVEL
1, 2000/95/1995-A95/99B B/X42 PSL1 BISELADO NORMAL
Ymensicrs {0 mensones Seredule S Cedua Length f _ongiud Quantity / Cantidad. 19 Pesfpz. Nominal Weight / Peso Nomina!
12 3/4 X 0.688 INCH 80 31940/ NO0FT 88.71 LAFT
32390 X 17 50 MM 12,00/ 12.50 MTS 132.23 KGIM
TENSILE TEST / ENSAYOS DE TENSION B |
Specime Speamen dimensions Test Y S UTS. TS
‘ Condicion de la pr (rmensiones de la probeta termnp Uit f Unidad Unit f Unidad 4 Elongation
Heat 4° Ls So | Type Size Area Temp, KGIMM2 KG/MM2 uTs Alargamientc
Celada N* |Mugstra N® hipa | O lamaho Seccin de Eul 0.5%
BITSYO ecuiredMequendo [RequiredMegu ends Req B F— —
Th iy TMin Max. % 1n 2 inches Wi. m
Thax TMax: Min.:  API *
LM.n: 29 50 Ll 42.18 Obt ] ‘
mm mm2 L LMax L Max: ko -
1307y - 15303 i AR S5 L 3350 < 1750 67375 RT 338 332 0.63 44 3 1
35075 | 15304 4] AR bt 1. 3830 x 16,30 £31.95 KT 329 31 9 0.62 42 ! PRSIV
L3 Location of the sample / Localzacén de 1a muestra B Body / Cuerpo S Specimen condition / Condickin da Ly probeta AR As Rolled f Sn Tratamiento
St Strip specimen / Rectangular Oirt; Grientation / Crientackin L LengitudEnal / Longitudin el HT Room Temperature § Temperatura Amisents
EUL Extension Uinder Load Method uTs G-a-sﬂaanrme!ns;uﬂnaﬁ Req. Max: Maximum Required / Miximo Requerilo Obrt: Obtained / Obtenido -
Y S Yield Strength [ Fluenca Livtin: Lo ini 1 Mirema | final T v Longitudingl Maxmum / Mddme Langitudinal T ———— Tiin. Transverse Minimum / Minimo Tramsversal T
i ¢ Mo Transversal Min: Minimum f Minimo . i . -~ : : 1 -~ -
cutenzed tystam and it 15 vahd with elecronic signature, On the onginal certificate the bade mark green cokored Este certincado se emite medante snlems computanirada y es validado con firma s'scrarica. Eeertificade original posee impreso el loga
owmer of the onginal cerificate would redease 3 wopy of @ he must atten L8 confotrnity o the o:a.:m_ one taking Tenars color verde. En cano de aue ol poleedor del certiiicado eniregue Lna copea, deberd garantzar la corfarmidad con el original hacendase
upan hirveel the :Jm.c..«&a? for-any uniawiul or not aligwed use Any aiteration ..:a..ﬁ 2&1.,_0._ will be subected 1o the law 4 ; responsable por cualguier uso ilegal o indebivo 9;3,. ar alteracdn yin i ahificacién estard sujeta 4 13 tey,
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CERTIFICADO DE PRUEBAS EN FABRICA

2/4

07042226

(52} 229 983 1600 fax

Date 7 Dia: .WnU M.Nu 2007

7 5N
Celfino Valenzuela Tejerla, Veoraorue, Veracruz

Customer / Clenile TUBOS MONTERREY, S.A . DEC.V. Customer s Order 7/ Orden Cliente - lem 3 i mtumer’s Refererw effeferenca ael diente Marutacturer's Works Order N° ¢ Comfirmaaon de Venta
S 099541701

Moaruriae e Fraces, 7 Proceso de [abncacan Froduct lype ¢ lipo de producto. Surface / Superficie

SEAMLESS HOT ROLL LINE MPE SEAMLESS VARNISHED

LAMINADO EN CALIENTE SIN COSTURA CONDUCCION BARNIZADO

Standard or Speciication ¢ Normas o epeiic acones

APTSL/ASTM AL06/ASME SA106/ASTM A3 JULIO

Sleel Grade £ Grade de acero

frds / Bxromos NORMAL BEVEL

1, 2000/99/1995- A95/99R ) B/X42 PSL1 BISELADO NORMAL
Dimensions [ Dimendones. the 7 C édlula Length £ tongiud Duantity ¢ i 19 Pesfpz Nurninal Weight / Feso Norminal
12 34 X (.688 INCH 3940/ 4100 FT EE.71LBFT
32390 X i7.50 MM 1200712 50 MTS 132,23 KGIM
| g HARDNESS TEST / ENSAYOS DE DUREZA e |
[ Ry THROUGH WALL HARDNESS / DUREZA EN EL ESPESOR ]
HeatColada: Lot/ Lote Iu.l Reqnresd S Regquenddn HRC Heat/Colada Lot/ Lote Required / Reguerido  HAC
15078 4 _ Max 22,00 35078 Mir Max 2200 N —————
fsampie/fuestra: 15303 [zonezona: SampleMismira 15304 |7cneszona: m: . i
Guadram Moar Ouadiant Aver _ 1
Cuadrarnte 1 3 |PMam | Var Cuadrante 1 2 1 |Prom | Var w
1 on | 766 73,9 75.4 1 3] 7481764} 769|760 “
Unit/Unidad | M | 76.5 7| 77a Unt/undsa | Mw | 75.5] 7601 7656 /6.0 L R |
HREW 11 76.8 7761 76.5] 20 | _IRBW in 76.0) /5.1 772 760 0.1
lipe N° / Tubo NE: B [5c AR _U.R N/ Tube N [l= B [5c AR
fire tocat B ody I Cuso. = — S Specamen ot F Condiobn B la probeta memrarer, AR A ROl 1 S Tratamiento )
.\\\ MW, Midle Wall/ Centra m 1D: Internzt Diametes / Didmetra-intemo m ml ) Ain: Mnkrum ¢ NEnimo
Aver.: Averege S  Prom.: Promedio Var.: Variation { Variacin
% : LR HmﬂIZOrOm-g_. TEST://ENSAYOS:TEGNOLOGICOS®"
tHeat N* | SampleN® § 4 Tlattening Test ) 1 _
Colada N*| Muestra N° “._n. iyt e 2__.“..#4“5&&;.-: i
35078 | 15303 { GOODBUEND = \\\\.a\t.ll
078 | 15304 i GOOD/BIENO /
Thes certificate i ssued by a E_._.fs:.....:!._ systerm and it & valed with ckctranic signatde On .Tm..._..nsnrt certficate the Wade{mark geeen Coluree (320 ,.!__1._-__......: < ermule mediante sstems noa..EE..‘.._.hac i s validado can :,3“.. clectrdmica - D certificado onginal posee impresa el kigo
“Temanis® is stamped  in case the nr«:a_ of the ariginal carnficate 2a§..r.sfm.1 a cogy of &, he must thest s confurmily 0 S origifial one taking w Teram oo verde. £n wao de oue & poserdon del cortificado entregue una copa, deberd gurentiza: b conformidad con e orgingl haditidose
upan Himsell the y for dny unlawlul or not allowad e Any alteration anedion Latsification witf be adsjected to the . i i | responsatie pos cualquier wio kegal o indebido. Cuslguiar ateracion pio latsficat in estard sujesa d ba ley.
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07042226 |

Sep 22, 2007

de Acero de Meéxion, S.A

Carret. México Veracruz Km 433 7 SN

Oelfino Valenzuela Tejeria, Veradruz, Veraoruz
CF 91597 MEXICO

(521 229 989 1100 tel

1523 229 389 1600 fax

Customer J Clente:

TUBOS MONTERREY, 5.A. DEC.V,

_». womess Order 7 Orden Cliente - Rem W

—‘ wstmen s RelerenceMeferenca del dente

sanutactures’s Waores Order v 0 Cenfirmaadn de Venta

99541/01
[Manufacturc Process 7 Proceso de fabncacion. Product Type / Tipo de preducta, o Surtace / Superiicie
SEAMLESS HOT ROLLED LINE PIPE SEAMLESS VARNISHED
LAMI NADO EN CALIENTE SIN COSTURA CONDUCCION . LEWZ_N_}S
Standard or Spechcation 7 Menmas o espacficaones AP{ SL/ASTM A106/ASME SA106/ASTM AS3 JULIO ﬁm._.i Grade | Grado de xe tnds ¢ Extrornos. NORMAL BEVEL

1, 2000/99/1995-A95/995 _|BX42 PSL RISELADO NORMAL
Dimensions / Dimensiones Schedule ¢ Cédula Length ¢/ {ongitud Guantity / Cantidad 19 Peslpr Nominal Weight / Pima Nominal
12 374 X 0.688 INCH 080 39,40/ 41.00 FI 8871 LAFT
132350 X 17.50 MM 1200/ 1250 MTS 13223 KG/M
CHEMICAL COMPOSITION */ COMPOSICION QUIMICA 5 L {
g Campositon %/ {ompoution %
* C P Si or Mo < F 0 W Cu _ Al sn A — Nb ‘ Ii Ca _ B N 51 57 53
S ion R 7 T
Heat ¥ oMax § 28 | 135 43 | 15 ] 30 | 30 | 400 | 80 | 400 40 i5 100
Calada Min 29 10 sl S
Sampie N* £ Max | 28 135 4 | 15| 30| 30 | 400 | 80 | 400 40 15 100 m 1
Muesira N7 Afin 29 10 i &
35078 w
o001 H m 87 19 S B ] 9 50 o 133 ¢ 23 8 4 0 0 23 0 71 0 PAR] _."M |
£
15303 P n 86 18 5 ES BN 8 40 0 124 ) 12 7 3 l 8 k]| o 71 0 PAR S (] S PO |
15304 P 1| 38 19 § | 1igial s 54 0 126 | 21 3 4 0 0 29 1] 71 0 24.9 1]
+ Heat [ Coladas F: Praduct / Producto e Maxdmum / Mdxdmo Min: Minimum / Minimo
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Pressure f Presion
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Thes carificate o raued by o compuatenzed system and iU vabid weth deciromic wgnature. On the c__-.!..u_ certificate the trade mark grean colored
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CP 51637 MEXICD
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. CERTIFICADO DE PRUEBAS EN FABRICA Number / Niiners | Page/ P (52) 229 %69 1600 fax
, 07042226 | 4/4
Date/ Dia: Sep 22, 2007
Customer £ Clwnite TUBOS MONTERREY,S.A.DECV. Cimtemer s O ¢ Crddon Cliente - erm N® Custamer's Relerencediefosnaa ael chente Manufacturet s Works Order W 7 Confirmaadn de Venta
_ _haa.:ad
Manutacture Process / Proceso de Tabie acin Product lype / Tipo de producto Sanfice / Supenfic e
SEAMIESS HOT ROLLED LINE PIPE SEAMLESS VARNISHED
LAMINADO EN CALIENTE SIN COSTURA CONDUCCION BARNIZADO
Standard or Specfication / Nomnas o espedfcaciones AP[SL/ASTM A106/ASME SA106/ASTM AS3 JULIO steel Grade ¢ Grada de atera Erads / Extremos. NORMAL BEVEL
AX42 PSLL |RISELLADO NORMAL
schedule 7 Cedika Lenatt 7 lenagitud. Cuantrty ¢ Cantidad 19 Pesipz MNomunal Weight / Posa Nomnal
080 3940/ 41.00FT 88,71 LBFT
1200/ 12 SO MTS . 13223 KGM

SUPPLEMENTARY INFORMATION / INFORMACION SUPLEMENTARIA

Nat repairdd by welding / No reparado por soldadura

L3 e
Muon destrucnve rest £ Co

Inspection methad 7 Mérado &

MATERIAL DE ACUERDO A NACE MROI75 2003
TAMSA REF: 732448

Feat Treatfent / Trataruento térmuce. Matenal as rolled / Sin mraram
ver, Savslactory / Sacsfactono
- EMI- FLVI- MPL -

Marcrial flec from Merqury contaminanion / Marerial libre de contaminacion de Mercurio

toy bCTITILLO

This & to cortaby that the product described hese has been manufactured sampled, lested, end mspecied in awcordance with purchaser onder

requiremends. This certfrate is not a declaration of origan nor may & be wed o o dedieation of erign

2 o requinitos de wu ordeny de compra Este ..m..i__..m...._o no o5, Ml praede ser c.c.la coma und decksrat Gn de angen

Par el presente certificamos que el matenal sl descrto ha ide fabsicads, muestioado, ensayann & mspecaionadn de acuama
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